b.04 Surface Engineering & Coating Consultant
A Eeliable Paint Testing & Certification Laboratory

Test Report
Date: 23022020

M OXYCOAT
20/80 Second Floor, Shakti Magar, New Delhi-110007

Fef No. Email dated: 191072018
Sample Received: 21/10VI01E

Testing Dlate: 21102019 & 191272019
URL:-TCE4 800 2000000004 [ P

Project Mo: SECC-20/AND
Deear Sir,
Subject: - Labaratory Test of the OXTO0ATS ANTIEUST HVAC COATING.

é;_ Test Methods and Condition: |  Samples ID Test Resulis

Impact Fnergy = 4.68 T
No stress marks or cracking

Weight = 1503 6z

Puncil Hardwess
(ASTM D 3363)
1IN0
Ralative Hamidiry: J0&5%
Crous Hatch Adbesion
(ASTM D3359)
emperanre: 13 £ 1°C
Felative Humidity: 30 = 5%
Sali Fog Test
(*ASTMB117-1%)
Test Electrolyte: 3wt 2 Mall PASE
solution at 32+ 3°C -
Test Curation: 3004 hours. Mo any sign of Blistering
DFT- 50-80 : JFating, Discolortica ad
Sabsate -Copper Dislamimation

FProject No: SECC-59/478, Rev, URL-TCS450] 900000000 IF, "Laborarery Test gf the OTTCOATS
ANTIRIET HVAC COATING

Tabar Abrasica Test

T (*AST™ 0;1?601‘ «
empenature: 13=2 Hverage Weight loss =0.044 3
Relative Humudity: 50 = 5%
1000 cycles, CS-17 TA-02
Wheel, 1Kz load

-This report comtains the resuits pertain to the test samples submiged to Surface Fngineering and Coating
Consultont (SECC).  This report showld only be reproduced m full with the permussion of SECC. We do not
accept any fiability if this report is used for an alternatrve purpose from which it s intended. No addition fo,
deviation or exclusion from the sest methads used were done.

*NABL Accredised Test

Photographs and observations are enclosad.

Fos

Mr. Akshay Patil Prof. A. 5. Khanna
(Techmical Manager) (Approval Authority)

(ffice Address: - [R7-27, Dreams The Mall, L.B.S. Road, Bhandup (West), Mumbar- 78
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